HCD-CP300

NOTE:

= -XX, -X mean standardized parls, so they may
have some differences from the original one.

= lems marked “*” are nol stocked since they
are seldom required for routine service. Seine
delay should be anlicipated when ordering these
ems.

*  The mechanical parts with no reference number
in the expleded views are not supplied.

7-1. COVER SECTION

Front panel section

SECTION 7
EXPLODED VIEWS

Hardware (# mark) list and accessories and
packing materials are given in the last of this
parts list.

Abbreviation

CND: Canadian model

CA : Saudi Arabia model

MX : Mexican model

SP  : Singapore moedel

MY @ Malaysia medel

not

s

Ref. No Part No. Description Remarks | Ref, No. Part No.

1 X-4952-972-1 HOLDER (A) SUB ASSY, CASSETTE 8 4-229-015-01
2 X-4952-973-1 HOLDER (B) SUB ASSY, CASSETTE g 4-221-530-01
3 4-229-008-01 SPRING (CASSETTE A) 1G 1-757-705-11
4 4-229-008-01 SPRING (CASSETTE B) 11 A-2007-872-A
5 4-228-013-11 DAMPER 12 4-222-370-11
B 1-796-078-11 DECK, MECH 13 4-229-428-01
7 1-757-707-11  CABLE, FLEXIBLE FLAT (11 CORE)

40

-
not supplied

The cemponents identified by mark A cr
dotted line with mark 4 are critical for safety.
Replace only with part number specified.

Les composants identifiés par une marque
A sont critiques pour la sécurité.

Ne les remplacer que par une piéce portant
le numéro spécifié.

Chassis section

Remarks

Description

SCREW, +BYTTWH TAPPING
SCREW, GASE

CABLE, FLEXIBLE FLAT (11 CORE)
TG BOARD, COMPLETE

COVER (UPPER)

SCREW, +BYTP TAPPING



7-2. FRONT PANEL SECTION

Ref. No.

51
52
53
54
99

H6
57
a7
53
5%

60
61
62
63

%
,i"l;

not

mem“mmmn{%

s

F-ﬂnﬂl_ﬂmmmmmmmmm

Part No.

4-232-441-01
4-226-047-01
4-232-440-01
4-232-439-0 1
1-681-012-11

7-685-134-19
X-495H3-646-1
X-435H3-850-1
4-233-472-01
4-233-491-01

4-232-4758-01
4-233-494-01
1-418-692-31
1-418-693-31

supplied

= o -_.:_.-'
~ i) — -
IL'. -"-I'_":r_lr". _.."I e o
. K ™
—!
b

T A
LI &

LS
N W LY
! F R

Description

KNOB (VOL)
NUT, HEXAGON
KNOB (BASS)
KNOB (SELECT)
H/P BOARD

SCREW(DIA.2.6X8)(IT3B), TAPPING

PANEL SUB ASSY, FRONT (AEP,UK)

PANEL SUB ASSY, FRONT (CND,EA,MX,SP.MY)
CD LID

SPRING (CD LID)

FOOT

SPRING (EJECT)
INDICATOR BLOCK, LED
INDICATOR BLOCK, LED

Remarks

Ref. No.

64
63
66
67
63

69
it
1
72
73

74
79
/6

Part No.

A-2007-973-A
4-233-478-01
4-233-490-01
X-4953-649-1
1-681-011-11

1-797-702-11
1-797-703-11
4-217-319-11
4-233-475-01
4-222-394-01

1-737-704-11
1-797-706-11
1-681-016-11

HCD-CP300

Description Remarks

CONTROL BOARD, COMPLETE
BRACKET (CD LID)

SPRING (LID)

BUTTON SUB ASSY, EJECT
LCD BOARD

CABLE, FLEXIBLE FLAT (17 CORE)
CABLE, FLEXIBLE FLAT (21 CORE)
PLATE, LCD LIGHT

BRACKET (LCD)

BRACKET (CASSETTE LID A)

CABLE, FLEXIBLE FLAT{15 CORE)

CABLE, FLEXIBLE FLAT{17 CORE)
LED BOARD

g7



HCD-CP300

7-3. CHASSIS SECTION

Ref. No.

101
101
101
102
103

103
4104
4104
4104

105

42

Part No.

A-4726-203-A
A-4726-205-A
A-2007-97C-A
4-232-478-01

A-4726-206-A

A-4726-204-A
1-783-531-71
1-696-169-11
1-696-169-21
1-681-013-11

not supplied

Description Remarks

MAIN BOARD, COMPLETE (CND,MX)
MAIN BOARD, COMPLETE (EA,SP,MY)
MAIN BOARD, COMPLETE (AEP,UK)
FOOT

POWER BOARD, COMPLETE (EA,SP,MY)

POWER BOARD, COMPLETE (CND,MX)
CORD, POWER (CND,EA MX)

CORD, POWER (AEPSPMY)

CORD, POWER (UK)

JACK BOARD

Ref. No.

106
107
107
107
A T901

A 1901
TU1
TUT

;
3
m‘rmwmmww“mwmm 'l.l

AFH @ FFC B TR CHD A

Part No.

4-217-350-11
4-233-470-01
4-233-470-11
4-233-470-21
1-437-248-21

Description

PANEL, BACK
PANEL, BACK
PANEL, BACK

1-437-249-11
A-4303-625-A
A-4303-624-A

-.—.—._-— ll"
-t ’
i '-‘l\..:?' .

TN
R e

¥ ELY
. T
T .\'-
S .
_|'
;
¥

not supplied

g SBC CFC -+ WY OOW ACF T T AT Ry

tmmmm“m;ﬂrmmmmmmmmmm

Remarks

STOPPER, CORD

(AEP,UK)
(CND,EA,MX)
(SEMY)

TRANSFORMER, POWER (AEP,UK)

TRANSFORMER, POWER (CND,EA MX)
TUNER UNIT (GND,EA,MX,SPMY)
TUNER UNIT {AEP,UK)

The components identified by
mark 4, or dotted line with mark
A are critical for safety.
Replace only with part number
specified.

Les composants identifies par
une marque 4. sont critiques
pour la sécurite,

Ne les remplacer que par une
piece portant le numeérc spécifie.

I

maimar



7-4. CD MECHANISM DECK-1

Ref. No.

501
502
203
504
505

506
507
503
509
510

511
512
513
514
213

H16

not
supplied

HCD-CP300

not
supplied

{ not

: supplie

f.ﬁ*

+ not

! supplied e

not

supplied

not supplied
pa
Part No. Rescription Remarks | Ref. No Part No. Rescription Remarks
4-228-380-01 SPRING (STOCKER), LEAF 517 4-228-969-01 SPRING (TABLE), LEAF
4-228-964-01 SLIDER (STOCKER.R) 518 4-228-974-01 RACK (GENTER)
4-234-423-01 SPRING (STOCKER L), LEAF 519 4-218-253-71 SCREW (M2.6), +BTTP
4-228-995-01 SPRING (L), TORSION 520 4-227-549-11 INSULATOR
4-218-253-01 SCREW (M2.6), +BTTP
H21 4-227-045-11 SPRING (INSULATOR), COIL
4-226-372-01 TRAY{MAIN) H22 4-231-151-01 STOPPER({BU)
4-228-381-01 STOPPER (TRAY) 523 4-931-757-31 SCREW(DIA.2.6X8)(IT3B), TAPPING
4-228-975-01 CGOVER (TRAY.L) H24 4-985-672-01 SCREW (+PTPWH M2.6), FLOATING
4-228-378-01 COVER (TRAY.R) H25 1-757-055-11 WIRE, PARALLEL (FFG) (16 CORE)
4-228-963-01 SLIDER (STOCKER.L)
X-4953-282-1 PULLEY (A) ASSY, GHUCKING H26 1-757-708-11 CABLE, FLEXIBLE FLAT {21 CORE)
4-228-970-21 TRAY (SUB) H27 A-4725-595-A CD BOARD, COMPLETE
4-228-970-11 TRAY (SUB) 528 1-678-463-11 DISK SENSOR BOARD
4-228-970-01 TRAY (SUB) /A 029 8-820-116-01 DEVICE,OPTICAL KSM-213DCP/Z-NP
7-685-533-19 SCREW +BTP 2.6X6 TYPE2 N-S 530 4-227-899-01 SCREW (DIA. 12), FROATING
4-218-254-21 SCREW(M2.6), +PTPWH 531 4-231-102-01 PULLEY {213B), CHUCKING
H32 1-471-035-11 MAGNET ASSY

The components identified by
mark A or dotted line with mark
- are critical for safety.
Replace only with part number
specified.

pour la sécurité.

5

Les composants identifiés par
une marque A. sont critiques

Ne les remplacer que par une
piece portant le numéro specifié. |

maimar

454



HCD-CP300

7-5. CD MECHANISM DECK-2

Ref. No.

5a1
552
593
594
535

Hat
5a7
558
538
560

561
H62

44

Part No.

4-223-003-01
4-228-398-01
4-218-253-01
4-218-253-61
4-228-977-01

4-218-254-21
4-228-999-01
4-228-385-01
4-228-997-02
1-678-462-11

4-228-968-01
4-229-001-01

Description

PULLEY

GEAR (DETECTION)
SCREW (M2.6), +BTTP
SCREW (M2.6), +BTTP
SLIDER (BU.L)

SCREW (M2.6), +PTPWH
LEVER (MAIN.L)

GEAR (PULLEY)

GEAR (CAM)

IN QUT SW BOARD

BELT
HOLDER (SENSOR)

not

Remarks l Ref. No.

563
564
265
H66
267

563
569
570
571
M721

Part No.

1-678-457-11
4-228-3838-01
1-678-460-11
4-228-376-01
1-678-461-11

4-229-000-01
4-229-002-01
4-228-971-01
X-4952-971-1
1-041-632-11

Description

TRAY SENSOR BOARD
CHASSIS

DRIVER BOARD
SLIDER (BU.R)
MOTOR BOARD

LEVER (MAIN.R)
GEAR (SLIDER)
CAM

MOTOR ASSY
MOTOR, DC

Remarks



